



聚邦助剂
Jubang Auxiliaries

无锡市聚邦助剂有限公司

WUXI JUBANG AUXILIARIES CO., LTD

Test Report

Name	PE Wax	Inspected unit	Headquarter
Batch No.	JSB-PEW12.03	Sample selected	Laboratory
Quantity	300t	Sample weight	200g
Test basis	NB/SH/T 0848-2010		
Test items	Index	Test result	Assessment
Appearance	white Flakes	white Flakes	Pass
Viscosity 149°C	--	19.4	Pass
Melting point	95-120°C	115	Pass
Penetration Index	--	4	Pass
Acid value	≤0.5mgkoh/g	0.02	Pass
Molecular weight	2000-4000	3200	Pass
Bulk density	0.92-0.95g/cm ³	0.93	Pass
Whiteness	82-87	85	Pass
Conclusion: This batch is high quality.			